
Page 7-14 2012 Precedent Illustrated Parts List

G

E

7

D

7

11

15

2

9

6

1

5

4

10

3

14

9

13

4

8

12

000200-004



E

G

7

2012 Precedent Illustrated Parts List Page 7-15

ITEM PART NO. DESCRIPTION

1    2    3    4

QTY

D

FE350 ENGINE (AS26)- MOUNTING

1 1010577 Bolt, Hex-Head, 5/16-18 X 1.50 ............................................................................................................. 4
2 1011697 Washer, 5/16 Flat ........................................................................................................................................ 2
3 1012571 Washer, 5/16 Extra Thick Flat ................................................................................................................. 4
4 1013924 Nut, 5/16-24 Hex Head Cone ................................................................................................................. 6
5 101827101 Plate, Engine Mounting ........................................................................................................................... 1
6 101832701 Stiffener (Flywheel Side) .......................................................................................................................... 1
7 101833101 Stud, M8-1.25 X 50 mm Two-Ended .................................................................................................... 2
8 101834601 Snubber Bracket ......................................................................................................................................... 1
9 101884801 Screw, 5/16-24 X 0.875 Grade-8 ............................................................................................................ 6

10 101963401 Locknut, 5/16-18 Hex Flange ................................................................................................................. 4
11 102065901 Locknut, 3/8-16 Flanged Dimple .......................................................................................................... 4
12 102540301 Inner Frame Snubber ................................................................................................................................ 1
13 334 Washer, 3/8 Type A Flat ............................................................................................................................ 4
14 705 Screw, Cap-hex Hd 3/8-16x1.25 ............................................................................................................ 4
15 96704416 Nut Flg, M8 X 1.25 Serrated .................................................................................................................... 2


